FORCE:z [

POWER SERIES HALF RACK BASE

/
AN/ 2\
- / / N\
&5 D
- a v~ A7
oeooo0o0c0
QeoehavecoeenueBaw VOVVOLOOUHO
D 2 0
. N -
L/
<7 .
AL - \
\
\
Y /e
TmI\0y |\
\
000000000000 y
LR AL L S LEECEEY AT .
&

Owner's Manual. | F-PS-HRB



BEFORE YOU START

Read all instructions in this manual before assembling or using this equipment.

Remove all parts from the packaging and separate and count each various component to ensure
everything has been correctly provided.

Follow the instructions and consult both the individual assembly pages and the overall expanded
views of the equipment.

It is the owner's responsibility to ensure that all users of this unit have read the owner's manual and
are familiar with the safety precautions.

We recommended you keep these instructions.

SAFETY PRECAUTIONS

« Highly recommended for two or more people to assemble the equipment
- Assemble equipment on a flat surface

- Consider placing a mat under equipment to protect your floor

» Only tighten nuts and bolts by hand until whole equipment is assembled
- Ensure all parts are in working order prior to use

- Do not use equipment outdoors or around water

« Keep hair, fingers and clothing away from moving parts

« Only use attachments recommended by the manufacturer

- Never operate if parts are not functioning correctly

« Always stretch prior to using equipment

- Stop immediately if you experience any pain, dizziness or nausea

- Before starting any exercise program consult your doctor



IMPORTANT ASSEMBLY INFORMATION

NOTE: It is strongly recommended that this equipment is assembled by two or more people to avoid
possible injury.

FASTENING NUTS AND BOLTS

. Only tighten all nuts and bolts after all components have been fully assembled.
. Do not over tighten any component with pivoting function.

. Make sure all pivoting components are able to move freely.

Place all parts in a cleared area and remove the packing materials. Do not dispose of the packing
materials until you complete all assembly steps.

PLEASE NOTE: Descriptions of pieces as LEFT and RIGHT are from the point of view of standing
behind the equipment facing towards the front.



TABLE OF CONTENTS

Parts list 4-9
Assembly Step 1 10-12

Assembly Step 2 13-17

Assembly Step 3 18-21

Assembly Step 4 22-24
Assembly Step 5 25-29
Assembly Step 6 30-31
Assembly Step 7 32-33
Assembly Step 8 34-35
Assembly Step 9 36-38
Assembly Step 10 30-44
Attachment Drawing 45-47

Warranty 48



Use the drawing below to identify small parts used in assembly.

IMPORTANT: if you cannot find a part in the hard ware kit, check to see if it has been assembled. Extra

hardware may be included.
NOTE: The following parts are not drawn to scale. Please use your own ruler to measure the size.

‘ﬁ: A\
I \n
b e
i &
4 L
# o=
[
01 Ground Tube 02 Back Ground Link 03 T Shape Fixing 04 Back 32 Front Standing 33 Front Standing 34 sliding Frame -Left
Assembly Part 2PC Tube 1PC Plate 6PC Standing Tube 2PC Tube-Left 1PC Tube-Right 1PC Assembly Part 1PC
= .-
< Y
35 Shiding Frame -Right 36 Side Up Link Tube 37 L Shape Fxing 36 Side Up Link Tube 50 Back Up Frame 52 Guide Rod 53 130KG Weight Stack
Assembly Part 1PC Assembly Part 1PC Plate 6 E Assembly Part 1PC Assembly Part 1PC Assembly Part 4PC Assembly Part 2PC
.
N /f::f]
28 e ——d g
)
”’/
54 Weight Stack 63 Guide Red Up 67 Cable Assembly 68 Duter Shield 69 Inner Shield 70 Shield Connect 73 Barbell Plate
Pulley Holder 2PC Frame 2PC Part 2PC 2Pt 2PC Plastic Belt 4°C Holder 8PC

A AN
| ~
| A
J | & 0>
T1 4 I '
S
"
e s> e '
"Chin Up Frame B3 Left Safety ‘\]}'Rigm Safety Qcore Trainer 86 Core Trainer B8 Feet Plate
Assembly Part 1PC Assembly Part 1PC “Kssembly Part 1PC sembly Part 1PC Holder 1PC Holder 1PC

2 B

£ 42-‘-"‘--

F = %\\\”"%@ ™ N @ 0
S

2 - : i
90 Left J-Hook @ Right J-Hoak (%Lat Pulldown hun Bar k}slngle ChinUp @(luse Grip Triangle ? Tricep
Assembly Part 1PC “Assembly Part 1PC Assembly Part 1PC semblg Part 1PC Welding Part 1PC ding Part 1PC ‘essdown Bar 1PC
zr ),
& ‘53[1-»
&,
L ‘Q‘L’- [c=s=s=s=:=cmo_s==d
- é RS
mmmium Straight @Tﬁcep Rope @ Plastic Handle ‘L Ankle Cuff 115 Chain 115 Hook 75 50 Butterfly
Bar 1130 1PC 2PC 7PC Clamp BPC

19 Pulley 65 Powder Metallurgy
14PC Sieeve 20PC



PARTS LIST

NO. | PRO SERIES SKU DESCRIPTION
1 F-PS-HRB-PART#1 Ground Tube Assembly Part 2
2 F-PS-HRB-PART#2 Back Ground Link Tube 1
3 F-PS-HRB-PART#3 T Shape Fixing Plate T6 B
4 F-PS-HRB-PART#4 Back Standing Tube 2
5 F-PS-HRB-PART#5 M16x110 Hexagon Bolt (Black) M16x110 32
6 F-PS-HRB-PART#6 $17xp40x3 Flat Washer (Black) P17xp40x3 78
7 F-PS-HRB-PART#7 M16 Lock Nut (Black) M16 38
8 F-PS-HRB-PART#8 M12x25 Hexagon Bolt (Black) M12x25 10
9 F-PS-HRB-PART#9 ¢12 Flat Washer (Black) ®12 10
10 F-PS-HRB-PART#10 ®12 Spring Washer (Black) d12 10
1 F-PS-HRB-PART#1 Sliding Frame-right 1
12 F-PS-HRB-PART#12 Sliding Frame Wheel Assembly Part 8
13 F-PS-HRB-PART#13 M10x125 Hexagon Bolt (Black) M10x125 8
14 F-PS-HRB-PART#14 ¢10 Flat Washer (Black) $10 62
15 F-PS-HRB-PART#15 M10 Lock Nut (Black) M10 26
16 F-PS-HRB-PART#16 Sliding Frame Handle Assembly Part 2
17 F-PS-HRB-PART#17 Pulley Holder 2
18 F-PS-HRB-PART#18 Deep Groove Ball Bearing 6003 4
19 F-PS-HRB-PART#19 Pulley $92 14
20 F-PS-HRB-PART#20 M10x45 Hexagon Bolt (Black) M10x45 6
21 F-PS-HRB-PART#21 ®12xm20=40 Aluminium Umbrella Pin $12xM20x40 3
22 F-PS-HRB-PART#22 ®17x78 Internal Thread Axle-m10 ®17*78-M10 2
23 F-PS-HRB-PART#23 ¢®10 Spring Washer ¢10 4
24 F-PS-HRB-PART#24 Ground Tube 2
25 F-PS-HRB-PART#25 M12 Countersunk Hexagon Rivet Nuts Mi12 8
26 F-PS-HRB-PART#26 M10x25 Hexagon Bolt M10x25 30
27 F-PS-HRB-PART#27 Sliding Frame-left 1
28 F-PS-HRB-PART#28 $25x2x139 Sliding Frame $25x2x139 2
Handle Tube
29 F-PS-HRB-PART#29 ¢$23xm10 Double Shrapnel Nut ¢©23-M10 Double 12
Shrapnel
30 F-PS-HRB-PART#30 Sliding Frame Wheel P41x85 8
31 F-PS-HRB-PART#31 Deep Groove Ball Bearing 61900 16




PARTS LIST

NO.

PRO SERIES SKU

DESCRIPTION

32 F-PS-HRB-PART#32 Front Standing Tube-left 1
33 F-PS-HRB-PART#33 Front Standing Tube-right 1
34 F-PS-HRB-PART#34 Sliding Frame-left Assembly Part 1
35 F-PS-HRB-PART#35 Sliding Frame-right Assembly Part 1
36 F-PS-HRB-PART#36 Side Up Link Tube Assembly Part 2
37 F-PS-HRB-PART#37 L Shape Fixing Plate T6 6
38 F-PS-HRB-PART#38 Chin Up Frame Assembly Part 1
39 F-PS-HRB-PART#39 M16x105 Hexagon Bolt (Black) M16x105 8
40 F-PS-HRB-PART#40 Chin Up Frame 1
41 F-PS-HRB-PART#41 U Shape Hook 1
47 F-PS-HRB-PART#42 Force USA PRO Logo Stainless Plate T 1
43 F-PS-HRB-PART#43 Round Tube Plug $32x1.5 10
i F-PS-HRB-PART#44 ¢8 Flat Washer (Black) ¢8 2
45 F-PS-HRB-PART#45 M8 Lock Nut (Black) M8 2
46 F-PS-HRB-PART#46 4x8 Oval Head Core Pulling Rivets 4x8 4
47 F-PS-HRB-PART#47 Side Up Link Tube 2
48 F-PS-HRB-PART#48 75 Square Tube Plug P75%75%2.5 2
49 F-PS-HRB-PART#48 M10 Countersunk Hexagon Rivet M10 12
Nuts
50 F-PS-HRB-PART#50 Back Up Frame Assembly Part 1
51 F-PS-HRB-PART#b1 Back Up Frame 1
52 F-PS-HRB-PART#52 Guide Rod Assembly Part 4
53 F-PS-HRB-PART#53 130kg Weight Stack Assembly Part 2
b4 F-PS-HRB-PART#54 Weight Stack Pulley Holder Assem- 2
bly
55 F-PS-HRB-PART#55 Rubber Block GB0xp27x42 4
56 F-PS-HRB-PART#56 $10x100 Magnetic Pin $10=100 2
57 F-PS-HRB-PART#57 3067 Weight Stack Pulley Holder 2
58 F-PS-HRB-PART#58 M12 Hexnut M12 2
59 F-PS-HRB-PART#59 2128 Guide Rod $25x1.6x2128 4
60 F-PS-HRB-PART#E60 130kg Selector Rod $©25*798 2
61 F-PS-HRB-PART#61 10x60 Weight Stack Top Plate Pin 10x60 2
62 F-PS-HRB-PART#62 130kg Weight Stack 28+1(130KG) 2




PARTS LIST

NO.

PRO SERIES SKU

DESCRIPTION

NOTE

63 F-PS-HRB-PART#63 Guide Rod Up Frame T5 2
64 F-PS-HRB-PART#64 M10x95 Hexagon Bolt M10x95 10
65 F-PS-HRB-PART#65 Powder Metallurgy Sleeve $20=¢16x10.2%28.5 20
66 F-PS-HRB-PART#66 Pulley ¢60 2
67 F-PS-HRB-PART#67 Cable Assembly Part $5*8180 2
68 F-PS-HRB-PART#88 Outer Shield T 2
69 F-PS-HRB-PART#69 Inner Shield T1 2
70 F-PS-HRB-PART#70 Shield Connect Plastic Belt 32x2141 4
7 F-PS-HRB-PART#71 M8x16 Hexagon Bolt (Black) MB8x16 16
72 F-PS-HRB-PART#72 ®8 Flat Washer (Black) ¢8 16
73 F-PS-HRB-PART#73 Barbell Plate Holder Assembly 8
Part
T4 F-PS-HRB-PART#74 ¢10 Big Flat Washer (Black) $30*p10*3 8
75 F-PS-HRB-PART#75 Butterfly Clamp ®50 8
76 F-PS-HRB-PART#76 Barbell Plate Holder Outer Sleeve 8
77 F-PS-HRB-PART#77 Stainless Outer Sleeve-200 $50*0.8%200 8
78 F-PS-HRB-PART#78 Rubber Ring $70xp50xp10 8
79 F-PS-HRB-PART#79 Barbell Plate Holder Inner Sleeve 8
80 F-PS-HRB-PART#80 ®23xm10 Four Shrapnel Nut $»23-M10 Four 16
Shrapnel
81 F-PS-HRB-PART#81 P1xp18xp42xp50 Aluminium 1P 18xp42xD50 8
End Cap
82 F-PS-HRB-PART#82 M10=25 Hexagon Socket Button M10=25 8
Head
83 F-PS-HRB-PART#83 Left Safety Assembly Part 1
84 F-PS-HRB-PART#84 Right Safety Assembly Part 1
85 F-PS-HRB-PART#85 Core Trainer Assembly Part 1
86 F-PS-HRB-PART #86 Core Trainer Holder 1
87 F-PS-HRB-PART#87 T Shape Pin(Black) $10x100 2
88 F-PS-HRB-PART#88 Feet Plate Holder Assembly Par 1
89 F-PS-HRB-PART#89 Feet Plate 1
90 F-PS-HRB-PART#90 Left J-hook Assembly Part 1
9N F-PS-HRB-PART#91 Right J-hook Assembly Part 1
92 F-PS-HRB-PART#92 Left Safety Welding Part 1
93 F-PS-HRB-PART#93 Safety Rubber Cover T12 2




PARTS LIST

NO. | PRO SERIES SKU DESCRIPTION
94 F-PS-HRB-PART#94 MBx12 Hexagon Socket Countersunk Mbx12 6
Head
95 F-PS-HRB-PART#85 Right Safety Welding Part 1
96 F-PS-HRB-PART#96 Core Trainer Tube Welding Part 1
97 F-PS-HRB-PART#97 $50xp47xp25x15 Powder Metallurgy | $50xp47xp25x15 2
98 F-PS-HRB-PART#98 Internal Thread Axle $25x77-m12 $25*77*M12 1
99 F-PS-HRB-PART#99 $25%86 Axle $25*86 1
100 F-PS-HRB-PART#100 Limit Shaft $©22*39.5 1
101 F-PS-HRB-PART#101 Limit Ring $©25*20*5 1
102 F-PS-HRB-PART#102 Round Tube End Cap $425x2 1
103 F-PS-HRB-PART#103 Feet Plate Holder Welding Part 1
104 F-PS-HRB-PART#104 F50-45 Reduction Sleeve 050x50/45x45 1
105 F-PS-HRB-PART#105 Left J-hook Welding Part 1
106 F-PS-HRB-PART#106 Plastic Hook 198*25 2
107 F-PS-HRB-PART#107 M8 Flat Round Head Pair Locking M8 6
Screws
108 F-PS-HRB-PART#108 $10xm8x35 Hexagon Socket Flat P10xM8=35 B
Round
109 F-PS-HRB-PART#109 Right J-hook Welding Part 1
10 F-PS-HRB-PART#110 Lat Pulldown Bar Assembly Part 1
m F-PS-HRB-PART#111 Lat Pulldown Bar Welding Part 1
12 F-PS-HRB-PART#112 Short Bar Assembly Part 1
13 F-PS-HRB-PART#113 Single Chin Up Welding Part 1
N4 F-PS-HRB-PART#114 Plastic Handle 2
115 F-PS-HRB-PART#115 Chain ®6 2
116 F-PS-HRB-PART#116 Hook 7
17 F-PS-HRB-PART#117 Close Grip Triangle Welding Part 1
18 F-PS-HRB-PART#118 Tricep Pressdown Bar 1
18 F-PS-HRB-PART#119 Aluminium Straight Bar 1130 Assem- 1
bly Part
120 F-PS-HRB-PART#120 Tricep Rope $28%*690 1
121 F-PS-HRB-PART#121 Ankle Cuff 1
122 F-PS-HRB-PART#122 Short Bar Welding Part 1
129 F-PS-HRB-PART#123 Aluminium Straight Bar1130 1
124 F-PS-HRB-PART#124 Snap Ring 28 2




PARTS LIST

NO. | PRO SERIES SKU DESCRIPTION NOTE ‘ oTY
125 F-PS-HRB-PART#125 Aluminium Straight Bar Inner Tube 1130 1
126 F-PS-HRB-PART#126 Internal Thread Axle $17*38 2
127 F-PS-HRB-PART#127 Flat Washer $33*P12.5"T3 2
128 F-PS-HRB-PART#128 Deep Groove Ball Bearing 6001-2rs B001-2RS 2
129 F-PS-HRB-PART#129 Bearing Bush $33* P22 2
130 F-PS-HRB-PART#130 T Shape Pin $9.4%986.3 2
131 F-PS-HRB-PART#131 Pin Bush $13*$9.45 i
132 F-PS-HRB-PART#132 U Shape Hook 2
133 F-PS-HRB-PART#133 Split Washer 5 2
134 F-PS-HRB-PART#134 M8x16 Hexagon Socket Button Head MBx16 2
135 F-PS-HRB-PART#135 &8 Spring Washer d8 2
136 F-PS-HRB-PART#136 ¢8 Flat Washer $8 2
137 F-PS-HRB-PART#137 Core Trainer Holder Welding Frame 1




ASSEMBLY STEP 1

v w\/

o

R

N ; CO00000DOOO000BVOITINOVA0O0VVVVDIVIO o

A
=\

o
-

0

L XXX

» ¢ QUVTAVLOVOLVOVLLIOIVLBGEUIVVLAIVAIAVTVAAOAC

\
®

<& l - £
~®
)

NO. ’ PRO SERIES SKU ’ DESCRIPTION ‘ NOTE ' oTY
1 F-PS-HRB-PART#1 Ground Tube Assembly Part 2
2 F-PS-HRB-PART#2Z Back Ground Link Tube 1
3 F-PS-HRB-PART#3 T Shape Fixing Plate T6 2
4 F-PS-HRB-PART#4 Back Standing Tube 2
5 F-PS-HRB-PART#5 M16x110 Hexagon Bolt (Black) M16x110 8
6 F-PS-HRB-PART#86 P17=xp40x3 Flat Washer (Black) O17xp40x3 18
7 F-PS-HRB-PART#7 M16 Lock Nut (Black) M16 8
8 F-PS-HRB-PART#8 M12x25 Hexagon Bolt (Black) M12x25 4
9 F-PS-HRB-PART#9 ¢12 Flat Washer (Black) ¢12 4
10 F-PS-HRB-PART#10 12 Spring Washer (Black) $12 4

10



ASSEMBLY DRAWING

Ground Tube Assembly Part-12PCS/SET

NO.

PRO SERIES SKU DESCRIPTION ) NOTE l oTY

F-PS-HRB-PART#24 Ground Tube

25 F-PS-HRB-PART#25 M12 Countersunk Hexagon Mi2 4
Rivet Nuts

1



ASSEMBLY DRAWING

A
o ‘V

OPOC0POC R C PO

B “QQQBQQOQQQQQQQQQQQDQOQQQQQQQQQQQQQQ

QOOOCOFOTOOC QPO PO D

QQ\QOQDQQQQOQQQQQQQOQQEOQQQQQQQQQQQQQD

1-Fix back standing tube-4 ground tube assembly part-1, use M12x25 hexagon bolt (Black) -8, ¢12 flat
washer (Black)-8, ¢12 spring washer (Black)-10.

2-Link back ground link tube-2, back standing tube-4, ground tube assembly part-1together, locked
with T shape fixing plate-3, M16x110 hexagon bolt (Black) -5, ¢p17x$40x3 flat washer (Black) -6, M16 lock
nut (Black)-7.

12



ASSEMBLY STEP 2

o

-

RV

PP A I PSPPI D

OOPOF SISO O
BH\COLOIBLVBIVIVILITOUVLIVALCAVOATLOICTIITIQQ

S H\ON0AVIBoVVLORLAIVTILADVOBVLAVDBVIVADAO

SRS RS ASTANS I IATA LA RA LA LA LA NS RABe WA BaBu hu e Na Raku Gn b hu hu S qa dn

,
458 ogooooqooooqeooogpeetapeeogd 4 4. 4.9 4. 9.9.9.9.9.49

NO. | PRO SERIES SKU ‘ DESCRIPTION
3 F-PS-HRB-PART#3 T Shape Fixing Plate T6 4
5 F-PS-HRB-PART#5 M16x110 Hexagon Bolt (Black) M16x110 8
6 F-PS-HRB-PART#6 $17xp40x3 Flat Washer (Black) P17xp40x3 16
7 F-PS-HRB-PART#7 M16 Lock Nut (Black) M16 8
8 F-PS-HRB-PART#8 M12x25 Hexagon Bolt (Black) M12x25 4
9 F-PS-HRB-PART#9 $12 Flat Washer (Black) ¢12 A
10 F-PS-HRB-PART#10 $12 Spring Washer (Black) P12 4
32 F-PS-HRB-PART#32 Front Standing Tube-left 1
33 F-PS-HRB-PART#33 Front Standing Tube-right 1
34 F-PS-HRB-PART#34 Sliding Frame-left Assembly Part 1
35 F-PS-HRB-PART#35 Sliding Frame-right Assembly Part 1




ASSEMBLY DRAWING

Sliding Frame-Right Assembly Part-35 1PC/SET

NO. | PRO SERIES SKU DESCRIPTION
m F-PS-HRB-PART#11 Sliding Frame-right 1
12 F-PS-HRB-PART#12 Sliding Frame Wheel Assembly Part 4
13 F-PS-HRB-PART#13 M10x125 Hexagon Bolt (Black) M10x125 4
14 F-PS-HRB-PART#14 10 Flat Washer (Black) ¢10 16
15 F-PS-HRB-PART#15 M10 Lock Nut (Black) M10 6
16 F-PS-HRB-PART#16 Sliding Frame Handle Assembly Part 2
17 F-PS-HRB-PART#17 Pulley Holder 1
18 F-PS-HRB-PART#18 Deep Groove Ball Bearing 6003 2
19 F-PS-HRB-PART#19 Pulley $92 2
20 F-PS-HRB-PART#20 M10x45 Hexagon Bolt (Black) M10x45 2
21 F-PS-HRB-PART#21 ©12xm20x40 Aluminium Umbrelia Pin $12xM20=40 1
22 F-PS-HRB-PART#22 $17x78 Internal Thread Axle-m10 $17*78-M10 1
23 F-PS-HRB-PART#23 ¢10 Spring Washer ®10 2
26 F-PS-HRB-PART#26 M10x25 Hexagon Bolt M10x25 4

14



ASSEMBLY DRAWING

NO.

Sliding Frame-Right Assembly Part-35 IPC/SET

PRO SERIES SKU

DESCRIPTION

12 F-PS-HRB-PART#12 Sliding Frame Wheel Assembly Part L
13 F-PS-HRB-PART#13 M10=125 Hexagon Bolt (Black) M10x125 4
14 F-PS-HRB-PART#14 10 Flat Washer (Black) ®10 16
15 F-PS-HRB-PART#15 M10 Lock Nut (Black) M10 6
16 F-PS-HRB-PART#16 Sliding Frame Handle Assembly Part 1
17 F-PS-HRB-PART#17 Pulley Holder 1
18 F-PS-HRB-PART#18 Deep Groove Ball Bearing 6003 2
19 F-PS-HRB-PART#19 Pulley $92 2
20 F-PS-HRB-PART#20 M10x45 Hexagon Bolt (Black) M10x45 2
21 F-PS-HRB-PART#21 ®12xm20x40 Aluminium Umbrella Pin P1Z2xM20x40 1
22 F-PS-HRB-PART#22 $17x78 Internal Thread Axle-m10 ®17*78-M10 2
23 F-PS-HRB-PART#23 $10 Spring Washer $10 2
26 F-PS-HRB-PART#26 M10x25 Hexagon Bolt M10=25 4
27 F-PS-HRB-PART#27 Sliding Frame-left 1

15



ASSEMBLY DRAWING

NO. ’ PRO SERIES SKU ‘

F-PS-HRB-PART#30

30

Sliding Frame Wheel Assembly Part-12 8PCS/SET

DESCRIPTION

Sliding Frame Wheel

4 NOTE } oTY

P41x85

1

31

F-PS-HRB-PART#31

Deep Groove Ball Bearing

61800

2

NO.

)

0@

®

@?

=4

at

Sliding Frame Handle Assembly Part-16 2PCS/SET

PRO SERIES SKU ]

DESCRIPTION

o

oy

F-PS-HRB-PART#28 $25%2x139 Sliding Frame Handle Tube $25x2x139 1
F-PS-HRB-PART#29 ®23xm10 Double Shrapnel Nut $23-M10 Double Z
Shrapnel

16



ASSEMBLY DRAWING

OOLOD PO EO

BB\ 00e 00O NARIANOEUROBOL0DAD0AAR000 0

™
L,
L
L)
Ly
o
Ly
=

OISO IO P

B 8\008000L0A0P0E0BGULNOE0LA00A000000000

1-Fix the front standing tube-left-32, front standing tube-right-33 with the main frame, use M12x25
hexagon bolt (b lack)-8, ¢12 flat washer (Black)-8, $12 spring washer (Black)-10.

2-Lock them with T shape fixing plate-3, M16x110 hexagon bolt (Black) -5, $17=p40x3 flat washer (Black)
B, M16 lock nut (Black)-7.

3-Fix the sliding frame-right assembly part-35 with front standing tube-right-33; Fix sliding frame-left
assembly part-34 with front standing tube-left-32.

Note: Pay attention to distinguish the left part and the right part, do not mix.

17



ASSEMBLY STEP 3

\9

§
W

DO OOOTBCOOO

N g
ol 1
eg "_r
L b =~
Ok (37
ald
29 % 0
3.‘ r[ il 50
ld T &) £ 4
o f % o 8. |ef
S \?{ s 1
© e R Le
i =Y ‘II [ : o
] b - o
(:j 0 H 1 0
0 d £ @ sle
o ui ag
8 ®
o R S [
] ols
s h® be
] - :
E o
<] Y H -]
@ AH 4
o i :
9
8 & E &
ol [ :
a v
: 9
\-'1 9
.Qi ;
83 L4
! :
: F
H 2
3 ®
:
$ (/]
H

4..: o /
L 2

f f D
Y

PRO SERIES SKU DESCRIPTION

5 F-PS-HRB-PART#5 M16=110 Hexagon Bolt (Black) M16x110 8
6 F-PS-HRB-PART#6 $17xp40=3 Flat Washer (Black) P17=xp40x3 32
7 F-PS-HRB-PART#7 M16 Lock Nut (Black) M16 16
36 F-PS-HRB-PART#36 Side Up Link Tube Assembly Part 2
37 F-PS-HRB-PART#37 L Shape Fixing Plate T6 4
38 F-PS-HRB-PART#38 Chin Up Frame Assembly Part 1

39 F-PS-HRB-PART#39 M16x105 Hexagon Bolt (Black) M16x105 8

18



ASSEMBLY DRAWING

Side Up Link Tube Assembly Part-36 2PCS/SET

NO. | PRO SERIES SKU DESCRIPTION ‘ NOTE
47 F-PS-HRB-PART#47 Side Up Link Tube 1
48 F-PS-HRB-PART#48 75 Square Tube Plug P75x75x2.5 1
49 F-PS-HRB-PART#49 M10 Countersunk Hexagon Rivet Nuts M10 4

19



ASSEMBLY DRAWING

Chin Up Frame Assembly Part-38 IPC/SET

NO. 1 PRO SERIES SKU ' DESCRIPTION l NOTE ’ oTY
40 F-PS-HRB-PART#40 Chin Up Frame 1
4] F-PS-HRB-PART#41 U Shape Hook 1
42 F-PS-HRB-PART#42 Force USA PRO Logo Stainless Plate T1 1
43 F-PS-HRB-PART#43 Round Tube Plug $32x1.5 B
44 F-PS-HRB-PART#44 8 Flat Washer (Black) d8 2
45 F-PS-HRB-PART#45 M8 Lock Nut (Black) M8 2
46 F-PS-HRB-PART#46 4x8 Oval Head Core Pulling Rivets 4x8 4




ASSEMBLY DRAWING

/A
A7

Ly yrrxl

G\ 200UV BLVCLVLRABVLRIVODVLLOLOLOCOD O

1-Fix side up link tube assembly part-36 with main frame, use M16x105 hexagon bolt (Black)-39,
¢17xp40x3 flat washer (Black) -8, M16 lock nut (Black) -7.

2-Lock them with L shape fixing plate-37, M16x110 hexagon bolt (Black)-5, ¢17x40x3 flat washer (Black)
-B, M16 lock nut (Black)-7.

3-Fix chin up frame assembly part-38 with side up link tube assembly part-36, use M16x105 hexagon bolt
(Black) 39, $17x¢p40x3 flat washer (Black) -8, M16 lock nut (Black) -7.

21



ASSEMBLY STEP 4

Osogeccoq3 4394344 9

.9\§wwww
%

DI D

i, o
oa\ﬁhﬁﬁﬂ‘olﬂﬂhQ.Q.OQQB.QOQQQQQGOQQQQQQ

T A T R T LR R B U R R

5 F-PS-HRB-PART#5 M16x110 Hexagon Bolt (Black) M16x110 8
B F-PS-HRB-PART#6 $17xp40x3 Flat Washer (Black) P17xp40x3 14
7 F-PS-HRB-PART#7 M16 Lock Nut (Black) M16 B
37 F-PS-HRB-PART#37 L Shape Fixing Plate 16 2
50 F-PS-HRB-PART#50 Back Up Frame Assembly Part 1

22



ASSEMBLY DRAWING

NO.

49

Back Up Frame Assembly Part-50 1PC/SET

PRO SERIES SKU

F-PS-HRB-PART#49

DESCRIPTION

M10 Countersunk Hexagon Rivet Nuts

NOTE ‘ oTY

M10 4

51

F-PS-HRB-PART#51

Back Up Frame

23



©
=
2
o
a
%
o
=
L
&
<X

&'

X\

1

‘Ic’.:

o ARMEFR AL LM AR AR SRV MA M ML MR SR AN AR R s sh sh shak sh shsn s eun
)

ﬁ.,,..

s

o

&e

50 with the main frame, lock them with L shape fixing plate-37.

1-Fix back up frame assembly part

M16 lock nut (Black)-7.

$17xp40x3 flat washer (Black) -6,

-5

)

M16=110 hexagon bolt (Black

24



0
o
L

5 T ol
(73
>
o
=
ad
&
g

~I o o T o~
ol
ile
[N} —
@ - ® HE
W &
(e : : zféﬁg\ﬁvﬁ’@?l &
pel— A

f «M\\ Y ) L] =

mER
z HEE =
M > 0| o o
= ElIV IR
E FHEEEE
=t} 1% m nVCJ i O
"W < T2 2| =
o HEEEIE
w IR e
(- 8 T | 0| © =
S| = S

at
Q002000 O000 m o~ N I Lo w

’.?.??Eﬁgﬂégl. (7))

= 2= W\%\\ I A o BEE3=
] DAY w HEEEE
— [ [ ] ] ;
& HEEEE
* o EIEIEIEIE:
e EakIkaRak:
P L L L L L
2 B|5|1B|8

25



ASSEMBLY DRAWING

Guide Rod Assembly Part-52 4PCS/SET

NO. | PRO SERIES SKU DESCRIPTION NOTE i oTY
29 F-PS-HRB-PART#29 ¢$23xm10 Double Shrapnel Nut $23-M10 Double 12
Shrapnel

59 F-PS-HRB-PART#59 2128 Guide Rod $25x1.5%2128 4




ASSEMBLY DRAWING

Weight Stack Pulley Holder Assembly Part-54 2PCS/SET

NO. | PRO SERIES SKU DESCRIPTION NOTE | oTY
14 F-PS-HRB-PART#14 ®10 Flat Washer (Black) ¢10 2
15 F-PS-HRB-PART#15 M10 Lock Nut (Black) M10 1
19 F-PS-HRB-PART#19 Pulley $92 1
20 F-PS-HRB-PART#20 M10=45 Hexagon Bolt (Black) M10x45 1
57 F-PS-HRB-PART#57 3067 Weight Stack Pulley Holder 1
58 F-PS-HRB-PART#58 M12 Hexnut M12 1




ASSEMBLY DRAWING

@ S L

ST

130KG Weight Stack Assembly Part-53 2PCS/SET

NO. | PRO SERIES SKU ) DESCRIPTION ‘ NOTE ’ oTY
60 F-PS-HRB-PART#60 130kg Selector Rod $25*798 1
B1 F-PS-HRB-PART#61 10x60 Weight Stack Top Plate Pin 10x60 1
62 F-PS-HRB-PART#62 130kg Weight Stack 28+1(130KG) 1




ASSEMBLY DRAWING

SO0 00000000000 S

’gf’{,‘. _

o 00 00 P PO P OO POP O PO PO OPOOOOOODOOOCOOO OO

: N
Ly NE
2R NN
o ]
N\Z NZ
NN\Z INNZ
NN= NN
N\Z= =
NNE o k
N\Z
NN :
N\Z=

4

1-Fix guide rod assembly part-52 with the main frame.
2-Add the 60-27 rubber block-55 to the bottom of the guide rod.

3-Put the 130KG weight stack assembly part-53 through the 2128 guide rod assembly part-52 accordingly
from large to small numbers. Note: keep the stickers inside.

4-Fix the weight stack pulley holder assembly part-54 with 130KG selector rod-60.
5-Fix the ¢10x100 magnetic pin-56 to the weight stack .

6-Note: left and right side keep the same assembly way .

29



74]
Q.
la)
=
7y
ar
[21]
=
L
@
g

A
.l.?

B AR

DHOOOODONROBLRIVOVNDIVORBOBOBBICE O\ B

Y /7
-

L rrryr- o G
&
.PO

S AITTHHTHH

\ Ov‘\.ﬁh ™ Sivnen e

\— W\ NEEEE T BT Booobooocbooocbooocbooodh

o .~§\\\\§\\§\§\§¢.

Mrtsisivimnimnnaes D H
-

CHOoOBOGVOBOBTADODBODO O 00O\

0

I,

\)

¥

DESCRIPTION

=)
2
7]
7]
-
e
]
(7]
=)
[
o
=]
Z

p. ) o o
<
2| x| w
o2k
=
Sl o
8| 8| E
m| 2P| ®
bl ol | 4
| ol L
egp
G| 22
£ 3z
g
.T.5Dn
s@ﬁ%
L —
Omu
1.MG
©
w | M
T|lN| o
SRl I < =S
===
3HE
<{
&l % | %
Ol m|m
1 | e
ARk
Dl | w
e
Lo | o | o
w | M
Tl N3

30



©
=
g
R. 3
a
L
o
=
i
7]
7]
L

ﬁwy/////////////é///////é

IR

.lof

=

T

WAL

/ .,

1-Fix guide rod up frame-63 with the main frame lock them with M10x25 hexagon bolt (Black)-26 and ¢10

flat washer (Black)-14.

=25 hexagon bolt (Black)

2-Fix guide rod assembly part-52 with guide rod up frame-63 lock them with M10

-26 and $10 flat washer (Black)-14.

31



ASSEMBLY STEP 7

32

12
10
20

$10

M10
$92
M10x25
M10%95
$20x¢p16x10.2x28.5
$60
$5*8180

A & s £

&\, W oo .a!oaaaan\tnfacuoaaaaaualoaaﬂsoofﬁﬁ

.r‘..-uwd! oposoc o

..mr 2

fa Y / m %

% C h\\\ \\\\\ §\\ \\.&‘\ \ 4 - B

B W o

M ssiannaas ’53 o.__:.-.i.!.aqunhu U“.a.iaa“.i -.zMF [/wﬂ m _..an
.......... = X

- @ E

—m— o

CooanabhonOatdhanoBannon o

..". ..m.

|

Pulley
M10x%25 Hexagon Bolt
Pulley

M10

M10 Lock Nut(Black)

=95 Hexagon Bolt
Powder Metallurgy Sleeve

Cable Assembly Part

Z—— MM
L +

,1 b O % 5 5 0 b % Uhooosboeochocosbosoobsoosbood
)
ik

/5 ﬁ.

%z//é,//////////////.

PRO SERIES SKU
F-PS-HRB-PART#14

F-PS-HRB-PART#15
F-PS-HRB-PART#19
F-PS-HRB-PART#26
F-PS-HRB-PART #6864
F-PS-HRB-PART#65
F-PS-HRB-PART#66
F-PS-HRB-PART#67

14
15
19
26

64
65
66
67




ASSEMBLY DRAWING

:

o |lo
s
i
@

CABLE ASSEMBLY

-

A

o=

M
N

T

Y,
\\\\\\\k\\‘&\\\\\

-\‘ . 3

0 ¢ 0000000000 AVOOOCO00000000C000QQTO0O000

CABLE HEAD ASSEMBLY

1-Disassemble the ball of cable assembly part-67, pass the ball end of the cable throughthe ABCDEFG
pulleys in sequence, C pulley is 60 pulley-86, the other pulley are 92 pulley-19, lock the pulleys with M10x85
hexagon bolt (Black)-64, powder metallurgy sleeve-65, M10 lock nut (Black)-15.

2-Fix the nose end of the cable with the sliding frame-left assembly part-34, sliding frame-right assembly
part-35. lock them with M10x25 hexagon bolt (Black)-26, ¢10 flat washer (Black)-14, M10 lock nut (Black)
-15.

3-Pay attention to adjust the tightness of the cable, adjust the depth of D pulley frame screwed into, D
pulley frame fixed with M12 Hexnut- 58, prevent loosening.

33



o
AT
Lad
-
»n
%
[+
=
[TT]
A
g

X L)

aaaaﬂ.aooooadGaiaﬂansoldaaOOOSGaaoo0ﬂ
CORIRCOOOOD O I OOPOD o G\
¥

LY

s }

wﬁégg /©

SR

o

I
o -’

ag FRAR AR AR AL SR AE AR AR A VRSN S AR AR AR AR ARG AR AL AR AR R AR R CR]
'\.ﬁ!» T 5 © O Sboooobooodbocoobovoobooooboodl -

...ll.o..l.. - L ¢"
& e
3 lrlﬁ“\. X L.q
HROBOIVABODNOIBOBODOBIDAD G

o

-4

RN

P Y S apmppp spoo—p——

DESCRIPTION

=
3
(7]
7
ul
[
L
7
=)
x
o
=]
=

S| o | D (e
2 &
— | ~ @
TM&¢
e -
==
e —
HELE
elm| 3
| = | m
S|l o = | =
Emlnmnvr.
Wlw|ol|l S|
rrega
eenaW
Sl | &
> vnt
[ = S T
O|lx| =
an_.._l
= | — | @
21 x| &
- | O
w | =
|| O —| N
| o| =~~~
| | | K| o
=== E| =
BB
<
lale|s|e
O o|lo|O| m
x|l oxr|lom|] | oz
AR
|lw|lw| | w
Claja|e s
| I I I I O S I
0|l o | O] —|
O|lo|~| M~ ~

54



ASSEMBLY DRAWING

35 8 3 369 9 9 G
0P PPIOCOD

B R ODEtoB0G0UCABOBCBNABOEABTAVVAAAVVGO

BL(r D)
¥

i

Y

1-Fix the inner shield-69 with the main frame, lock them with M8x16 hexagon bolt (Black)-71and ¢8 flat
washer(Black)-72.

2-Put the inner shield-69 into the slot of shield connect plastic belt-70, fix the outer shield-68 with the
main frame, lock them with M8x16 hexagon bolt (Black)-71and ¢8 flat washer (Black) -72.

Note: The left and right side assembly way is same.

35



ASSEMBLY STEP 9

o

R I L e e T e e e R e R e )

opooooRoOROR

=
o
=
o
e
O
74
ad
a

1

PRO SERIES SKU

NO.

w| | | w
P
Lo o
o — |
3 S| o
— | &
o
= 5]
S
t
1
©
Tz
2 5
ﬁmm
=)
n —
cs|lg| 2| =
SRR
w|lol 8 5
emwm
IT| B +«
ol ®| 2
22l 5 2
58l g|a
>l el =
Mm —
ol &
—
@
m
w|m| | w
NN~
= ol = o R
e
||l ol e
g || < | <
ala|a| e
1
m|o|om| o
x| x| o| o
A
n|lon|lwn|w
e g
[ T T
o|m| | w
NN~

36



83

PRO SERIES SKU

F-PS-HRB-PART#83

N0QG0ULBO

X
ool
IO FY LY L
\

OO
DeGVHe O

&

ALY

DESCRIPTION

Left Safety Assembly Part

I X IrrIrrr)

\CtuplNecatonoep oacaa0oan

gjeaaaaaag
[/
&/

D
&/

84

F-PS-HRB-PART#84

Right Safety Assembly Part

85

F-PS-HRB-PART#85

Core Trainer Assembly Part

86

F-PS-HRB-PART#86

Core Trainer Holder

87

F-PS-HRB-PART#87

T Shape Pin (Black)

$10x100

88

F-PS-HRB-PART#88

Feet Plate Holder Assembly Part

89

F-PS-HRB-PART#89

Feet Plate

80

F-PS-HRB-PART#90

Left J-hook Assembly Part

91

F-PS-HRB-PART#91

Right J-hook Assembly Part

39



ASSEMBLY DRAWING

Right Safety Assembly Part-84 1PC/SET

PRO SERIES SKU l

DESCRIPTION

93 F-PS-HRB-PART#93 Safety Rubber Cover T12
94 F-PS-HRB-PART#94 M6x12 Hexagon Socket Countersunk Head M6x12
95 F-PS-HRB-PART#95 Right Safety Welding Part

Left Safety Assembly Part-83 IPC/SET

PRO SERIES SKU ‘

F-PS-HRB-PART#92

DESCRIPTION

Left Safety Welding Part

93

F-PS-HRB-PART#93

Safety Rubber Cover

T12

94

F-PS-HRB-PART#94

M6x12 Hexagon Socket Countersunk
Head

MBx12

40



ASSEMBLY DRAWING

Core Trainer Assembly Part-85 1PC/SET

NO. L PRO SERIES SKU ' DESCRIPTION l NOTE 4 oTY
8 F-PS-HRB-PART#8 M12x25 Hexagon Bolt (Black) M12x25 2
9 F-PS-HRB-PART#S ®12 Flat Washer (Black) $12 2
10 F-PS-HRB-PART#10 ¢12 Spring Washer (Black) 12 2

96 F-PS-HRB-PART#96

Core Trainer Tube Welding Part

97 F-PS-HRB-PART#97

$50xp4T7xp25%15 Powder Metallurgy

$50xp47*p25x15 2

98 F-PS-HRB-PART#98 Internal Thread Axle ¢25x77-m12 $25*77*M12 1
99 F-PS-HRB-PART#99 $25%86 Axle $25%86 1
100 | F-PS-HRB-PART#100 Limit Shaft $22*39.5 1
101 F-PS-HRB-PART#101 Limit Ring $25* 4205 1
102 | F-PS-HRB-PART#102 Round Tube End Cap v25x2 1

157 F-PS-HRB-PART#137

Core Trainer Holder Welding Frame




ASSEMBLY DRAWING

Foot Plate Holder Assembly Part-88 1PC/SET

NO. ‘ PRO SERIES SKU ' DESCRIPTION i NOTE | oTY
21 F-PS-HRB-PART#21 | ¢12xm20x40 Aluminium Umbrella Pin | ¢12xM20x40 1
103 F-PS-HRB-PART#103 Feet Plate Holder Welding Part 1

104 F-PS-HRB-PART#104 F50-45 Reduction Sieeve 050x50/45x45 1




ASSEMBLY DRAWING

Right J-Hook Assembly Part-911PC/SET

NO. | PRO SERIES SKU DESCRIPTION ’ NOTE ‘ oTY
106 F-PS-HRB-PART#106 Plastic Hook 198*25 1
107 F-PS-HRB-PART#107 M8 Flat Round Head Pair Locking Screws M8 3
108 F-PS-HRB-PART#108 ¢10xmB8x35 Hexagon Socket Flat Round $10xMBx35 3
109 F-PS-HRB-PART#109 Right J-hook Welding Part 1

Left J-Hook Assembly Part-90 IPC/SET

NO. | PRO SERIES SKU | DESCRIPTION | NOTE ‘ oTY
105 F-PS-HRB-PART#105 Left J-hook Welding Part 1
108 F-PS-HRB-PART#106 Plastic Hook 198*25 1
107 F-PS-HRB-PART#107 M8 Flat Round Head Pair Locking M8 3

Screws
108 F-PS-HRB-PART#108 | ¢10xm8x35 Hexagon Socket Flat Round $10xM8Bx35 3




ASSEMBLY DRAWING

cCoRaGaQa®o / Ae

LTS

XXy r I xrxrxl

i

OO CBe0a0e0000IBOCGR0 R

I

BL\OCO Y 0BOIVOLHNTCIBOTD

1-Fix left j-hook assembly part-30, right j-hook assembly part-91, left safety assembly part-83, right safety
assembly part-84 with the main frame.

2-Fix the core trainer assembly part-85 with core trainer holder-86. Then lock them on the main frame
with 100 T shape pin(Black)-87.

3-Fix the feet plate-89 with feet plate holder assembly part-88. Then lock them on the main frame with 100
T shape pin(Black)-87.

44



ATTACHMENT DRAWING

Aluminium Straight Bar 1130 Assembly Part-119 IPC/SET

NO. { PRO SERIES SKU DESCRIPTION ‘ NOTE ‘OTY
123 F-PS-HRB-PART#123 Aluminium Straight Bar1130 1
124 F-PS-HRB-PART#124 Snap Ring 28 2
125 F-PS-HRB-PART#125 Aluminium Straight Bar Inner Tube 1130 1
126 F-PS-HRB-PART#126 Internal Thread Axle $17738 2
127 F-PS-HRB-PART#127 Flat Washer $33*P12.5*T3 2
128 F-PS-HRB-PART#128 Deep Groove Ball Bearing 6001-2rs 6001-2RS 2
129 F-PS-HRB-PART#129 Bearing Bush $33* 922 2
130 F-PS-HRB-PART#130 T Shape Pin $9.4*¢6.3 2
131 F-PS-HRB-PART#131 Pin Bush $13*¢9.45 4
132 F-PS-HRB-PART#132 U Shape Hook Z
133 F-PS-HRB-PART#133 Split Washer 5 2
134 F-PS-HRB-PART#134 M8x16 Hexagon Socket Button Head MB8x16 2
135 F-PS-HRB-PART#135 8 Spring Washer ¢8 2
136 F-PS-HRB-PART#136 8 Flat Washer ¢8 2




ASSEMBLY DRAWING

c

e i s

43 F-PS-HRB-PART#43 Round Tube Plug $32x1.5 2
‘ m F-PS-HRB-PART#111 Lat Pulldown Bar Welding Part 1

43 F-PS-HRB-PART#43 Round Tube Plug $32x1.5 2

122 F-PS-HRB-PART#122 Short Bar Welding Part 1




ATTACHMENT DRAWING

(“f\ | : ’\f{\i'\
> S
W
) R/

Plastic Handle-114 2PC/SET

S5
AR
\*‘\‘;i"‘\“:}:}:‘

A4
e

e

v

K

SN

A
\

Tricep Rope-120 1PC/SET

= oD " '*"7?;:::::::?:7 A
~70/
Chain-115 2PC/SET

Single Chin Up Welding
Part-113 IPC/SET

Ankle Cuff-1211PCS/SET

Close Grip Triangle Welding

Part-117 IPCS/SET
Tricep Pressdown Bar-118 IPCS/SET Hook-116 7PCS/SET

47



ORCE3

WARRANTY

LIFETIME WARRANTY ON FRAME - 2 YEAR WARRANTY ON MOVING PARTS

The Force USA PRO range of strength equipment carries a Lifetime Structural Warranty along
with two years cover on all cables and pulleys. This warranty applies to first owners and does
not cover second-hand equipment or re-sold equipment. This Force USA PRO warranty cov-
ers only failures due to defects in structural, cables and pulleys and workmanship that occur
during regular home use. It will not cover damage that occurs in transport/delivery or failure
due to misuse, abuse, neglect, misapplication, alteration or improper assembly of the prod-
uct. This warranty does not cover the use or failure of equipment in-studio commercial ap-
plications. The replacement or repair provided for under the Force USA PRO warranty is the
responsibility of the user, and the customer will be responsible for any freight charges that
apply. Force USA PRO will not be liable for any consequential damages or breach of any implied
warranty on the range of Force USA PRO strength equipment. Force USA PRO reserves the
right to provide reconditioned parts and/or to request a return and repair existing defective
components on the Force USA PRO product.

Force USA PRO uses commercial-grade upholstery for all Force USA PRO strength equipment.
The commercial vinyl comes with a rip-stop mesh backing to help prevent rips and tears.

48






